



ITEM NO.	Part Number	Description	QTY.
1	785-02-0001-60	60" 2 BLADE BODY	1
2	87856	GEARBOX, 2BC	1
3	785-03-0014	Motor Hub	1
4	612-3-0060	MOTOR, STANDARD FLOW	1
5	90572	STUMP JUMPER PAN 15 SPLINE	1
6	HW-1-14-FLN	GRADE 8 HIGH-STRENGTH STEEL FLANGE NUT	1
7	785-03-0011-60	MOWER BLADE, 2BC	2
8	49327	BB-55K BLADE BOLT KIT	2
9	612-3-0025	BLADE BOLT ACCESS COVER	1
10	612-3-0135	3000 PSI MOTOR RELIEF VALVE	1
11	612-3-0137	50 PSI MOTOR RELIEF VALVE	1
12	H750-1110R	-10 MORB X -10MJIC R CHECK	1
13	H750-6400-10-10	ADAPTER -10 MORB X -10MJIC	1
14	785-02-0100	HOSE 1/2 X88-12MORBX-10FJIC90	2
15	AU-03-9991-12-12	1/2" MALE FLAT FACE COUPLER	1
16	AU-03-9990-12-12	1/2" FEMALE FLAT FACE COUPLER	1
17	612-2-0035	COVER	1
18	H500-HOSE CLAMP	TWIN HOSE CLAMP 1/2" HOSE	1
19	612-3-0046	SAFETY CHAIN	1
20	612-3-0128	3/8" QUICK LINK ZP	1
21	HW-.375-16X1.5G5	3/8"-16 X 1-1/2" GR5 BOLT	2
22	HW-.375USSFW	3/8" USS FLAT WASHER	2
23	HW-.500-13X1.50G5	1/2"-13 X 1-1/2" BOLT GR5	4
24	HW-.500-13X3G5	1/2"-13 X 3" GRADE 5 BOLT	1
25	HW-.500-13X3.25TB	1/2"-13 X 3-1/4" GR5 TAP BOLT	2
26	HW-.500FW	1/2" FLAT WASHER	2
27	HW-.500-13NUT	1/2"-13 HEX NUT ZINC	2
28	HW-.500-13NYL	1/2"-13 NYLOCK NUT ZINC	5
29	HW-.500-20X2.0FCS	1/2"-20 X 2" FERRY CAP	4
30	HW-.500-20-12PNUT	1/2"-20 12 POINT FLANGE NUT	4
31	HW-.750-16X3G8	3/4"-16 X 3" GR8 BOLT FINE	4
32	HW-.750FWGR8	3/4" FLAT WASHER GRADE 8	8
33	HW-.750-16NYLG8	3/4"-16 NYLOCK NUT G8 FINE	4
34	HSL500	1/2" HOSE SLEEVE	5
DECALS	DECAL-3-0147	785-01-0001 SERIAL DECAL	1
	DECAL-3-0009	3X3 "READ OWNERS MANUAL"	1
	DECAL-3-0007	2X2.50 "ATTENTION CHECK OIL"	1
	DECAL-3-0006	2.250X10 "DANGER"	2
	DECAL-3-0142	4X5 "60" ORANGE & BLACK	2
	DECAL-3-0004	3X10 "WARNING"	4
	DECAL-3-0005	2.50X10 "SKID PRO" CLEAR BACK	1
	DECAL-3-0010	5X5 "DO NOT OPERATE WITHOUT SA	1
	DECAL-3-0011	4X6 "CAUTION 25 GPM MAX!"	1
	DECAL-3-0008	3X5 "HIGH PRESSURE FLUID"	1
	DECAL-3-0039	SILVER 60"	1
	DECAL-3-0015	DANGER KEEP HANDS CLEAR DECAL	1